

Acetadote Recommended I.V. Administration

Patients \leq 20kg:

150mg/kg in 3 mL/kg of 5% dextrose over 60 minutes
50 mg/kg in 7 mL/kg of 5% dextrose over 4 hours
100 mg/kg in 14 mL/kg of 5% dextrose over 16 hours

Patients $>$ 20kg and $<$ 40kg:

150 mg/kg in 100 mL of 5% dextrose over 60 minutes
50 mg/kg in 250 mL of 5% dextrose over 4 hours
100 mg/kg in 500 mL of 5% dextrose over 16 hours

Patient 40 kg to 100 kg:

150 mg/kg in 200 mL of 5% dextrose over 60 minutes
50 mg/kg in 500 mL of 5% dextrose over 4 hours
100 mg/kg in 1000 mL of 5% dextrose over 16 hours